CF—500 PARTS LIST

31'—179.5m]

3/4 [400mm]———————
]

3/8 [10mm]~| 1~
—
:
iy S 3
” ; g” S
_I
TOP _OF STRAP .
53/m8[ demmJ—lJ —i4 7/8 [124mm]l—
4 1/4 [108mm]
4 [102mm
CF-500

ITEM DESCRIPTION , PART NO. | QTY.
1_|AFT_HEADSTAY FOIL SECTION (30') 14-066—01] 1
2 |FWD HEADSTAY FOIL SECTION (30°) 14-066—02| 1
3 [7/32 BOW SHACKLE 93-01 3
SYSTEM DIMENSIONS 4 | ToP caP 32-026 1
5 |#6 X 3/4 LG PAN HD SELF TAP SCREW 22-382 2
6 | 5/32 ALLEN KEY 22-314 i
7 | UPPER SWIVEL ASSEMBLY 53-082-A | §
1 1/8 [29mm]
LOWER DRUM TUBE ASSEMBLY - -
—l 8 | INCLUDES THE FOLLOWING:) SI0RS=A | !
i 9 | SAIL FEEDER/CLAMP 45-237 1
T — 2 3/8 [61mm] 10 | 10-32 X 7/16 LG CAPTIVE CAP SCREW | 24—055 4
11 | DRUM CAGE HALF 53-086 2
3 [76mm] L 12 [10-24 X 1/2 LG PAN HD SCREW 22-372__| 2 |
3 [78mm] 13 | LOCKING STRAP 53-088 1
5 [127mm] i 14 1/4—10 X 5/16 LG PAN HD SCREW 22-384 2
| 15 | 10-24 ESNA LOCKING NUT 20-043 2
16 | FAIRLEAD BRACKET (OPTIONAL) CF-500-22| 1
17 | FURLING LINE (OPTIONAL) CF-500~11] 1
— 1 1/2 [37mm] 18 | CARDBOARD TUBE (FOIL ASSY AID) 47-020 1
S 16 17 18
4\
~ |3 2 3
g 7 4
o
- 3 7
: g e
K ¥
: : :
\ {
1
\2

SEPT ‘98




